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Test Mode:   TX B Mode 
 

TX B mode CH01 

 
TX B mode CH11 
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TX B mode CH01 (10 Harmonic of the frequency) 
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TX B mode CH06 (10 Harmonic of the frequency) 
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TX B mode CH11 (10 Harmonic of the frequency) 
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Test Mode:   TX G Mode 
 

TX G mode CH01 

 
TX G mode CH11 

 
 



 

 Report No.: BTL-FCCP-1-1812C029                                               Page 133 of 150 
Report Version: R01 

 
 

TX G mode CH01 (10 Harmonic of the frequency) 
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TX G mode CH06 (10 Harmonic of the frequency) 
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TX G mode CH11 (10 Harmonic of the frequency) 
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Test Mode:   TX N-20M Mode 
 

TX HT20 mode CH01 

 
TX HT20 mode CH11 
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TX HT20 mode CH01 (10 Harmonic of the frequency) 
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TX HT20 mode CH06 (10 Harmonic of the frequency) 
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TX HT20 mode CH11 (10 Harmonic of the frequency) 
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APPENDIX H - POWER SPECTRAL DENSITY 
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Test Mode: TX B Mode_CH01/06/11 

 

Frequency 
(MHz) 

Power Density 
(dBm/3 kHz) 

Power Density 
(mW/3 kHz) 

Max. Limit 
(dBm/3 kHz) 

Result 

2412 -5.76 0.2655 8.00  Complies 

2437 -5.95 0.2541 8.00  Complies 

2462 -6.08 0.2466 8.00  Complies 

 
 

TX CH01 
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TX CH06 

 
TX CH11 
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Test Mode: TX G Mode_CH01/06/11 

 

Frequency 
(MHz) 

Power Density 
(dBm/3 kHz) 

Power Density 
(mW/3 kHz) 

Max. Limit 
(dBm/3 kHz) 

Result 

2412 -7.14 0.1932 8.00  Complies 

2437 -6.50 0.2239 8.00  Complies 

2462 -6.90 0.2042 8.00  Complies 
 

 
TX CH01 
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TX CH06 

 
TX CH11 
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Test Mode: TX N-20M Mode_CH01/06/11 
 

Frequency 
(MHz) 

Power Density 
(dBm/3 kHz) 

Power Density 
(mW/3 kHz) 

Max. Limit 
(dBm/3 kHz) 

Result 

2412 -7.86 0.1637 8.00  Complies 

2437 -7.56 0.1754 8.00  Complies 

2462 -7.68 0.1706 8.00  Complies 

 
 

TX CH01 
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TX CH06 

 
TX CH11 

 
 
 
 

End of Test Report 


